
1

2022 WWW.EYATH.GR

Thessaloniki Water Supply & Sewerage Co. S.A. 



2

2022 Annual Report



3

Thessaloniki Water Supply & Sewerage Co. S.A. 



4

2022 Annual Report



5

Thessaloniki Water Supply & Sewerage Co. S.A. 



6

Successive crises over recent years have highlighted the importance for businesses of the optimum use of avail-
able resources, environmental protection, care for vulnerable population groups and the creation of safe working 
conditions for employees. They recall that sustainable development is a multi-faceted concept which must lead to 
integrated business practice so as to generate value for all stakeholders. At the same time, those practices must 
be implemented in a transparent way and documented in a manner which is not open to doubt. 
[...]
vertical, shallow boreholes.

The flow that was collected from this water abstraction 
site varied from 5,000 m3 to 25,000 m3 a day depending 
on rainfall and snowfall recorded each year.
 The aquifer is currently out of use. It is worth pointing 
out at this juncture that the way in which the aquifers 
are managed, coupled with high levels of rainfall in 
recent years has meant that the aquifer levels have 
risen considerably and artesian phenomena have been 
observed again in both areas.

In general, due to the adequacy of the existing Paiko 
and Aliakmon aqueducts, aquifers in EYATH's major 
area of interest are not intensively exploited and con-
stitute a strategic reserve for the overall system which 
can generate between 70,000 m3 and 90,000 m3 a day (if 
needed).
AQUIFERS EAST OF THESSALONIKI

Agia Paraskevi Springs, Hortiatis

The springs in the area at Hortiatis are used to bolster 
water supply in the Municipal District of Hortiatis and in 
general are held back as a system backup.

Plains east of Thessaloniki

In the plain east of Thessaloniki there is a small number 
of boreholes with an estimated total flow of 4,500 m3 per 
day. This quantity was used in the past to top up a local 
tank. These boreholes are currently not in use.

EXTERNAL AQUEDUCTS - BOREHOLES

5.1 Water supply

2022 Annual Report



43

The wider Thessaloniki area and its industrial area are 
currently supplied with water from the existing Paiko 
aqueducts and the Thessaloniki Water Treatment Plant.
 Some of the borehole aqueducts are used during the 
summer.

As part of modernising and upgrading the operation 
and control over the external water supply system, a 
contract was signed in December 2019 for the “Remote 
control and automation of the water supply system 
within EYATH S.A.’s remit”, with a budget of €3,347,049 
(plus VAT) to procure and install a SCADA system for all 
EYATH water supply facilities.

This contract is currently in progress and expected to be 
completed in May 2023.

Paiko aqueduct

During the year, the following steps were also taken for 
preventative maintenance and to check the aqueduct.

a. The process of primary preventative maintenance 
continued with partial excavation and uncovering of 
sections of the Aravissos pipeline, over a total length 
of 800 m, in order to check its conditions and make any 
repairs needed.

b. The current condition of all shafts at the Aravissos 
aqueduct was recorded and a maintenance study for 
existing buildings and hydraulic parts at the aqueduct 
was delivered.

During 2018, Prof. Emeritus G. Penelis updated the 
Aravissos pipeline repair study. Then, as part of EYATH’s 
activities in relation to this matter, which have been 
included in the Company’s Strategic and Business Plan, 
tender documents were prepared for a framework 
agreement to improve/repair the Aravissos aqueduct, 
with a budget of €3,367,997.89 and an option for an addi-
tional €1,000,000. 

The framework agreement relates to work to improve 
and repair the Aravissos aqueduct, which the aforemen-
tioned study found to be necessary.
In February 2022, the 4th individual implementing con-
tract under the framework agreement was signed for 
€989,798.24 (excl. VAT). By the end of 2022, repairs had 
been completed on a section of the Aravissos aqueduct 
of about 770 m.

In August 2022, the 5th individual implementing con-
tract under the framework agreement was signed for 
€625,735.55 (excl. VAT). By the end of 2022, repairs had 
been completed on a section of the Aravissos aqueduct 
of about 270 m.
The Axios aqueduct, which became operational in 1976, 
connects to the Aravissos aqueduct via a series of 
valves.

The Axios aqueduct transmission pipelines is made of 
asbestos cement pipes with a 800 mm diameter and is 
14.7 km long.

The Axios aqueduct collects water pumped from bore-
holes in the area and operates over a length of 13,840 m 
in parallel with the Aravissos pipeline, thereby bolstering 
the Aravissos aqueduct's ability to channel water.

Narres aqueduct

The external Narres aqueduct became operational in 
1968 and its water abstraction facilities have been built 
in the bed of the Gallikos River. The aqueduct is approxi-
mately 11 km long and consists of a steel pipe.

Sindos - Kalohori aqueduct

The Sindos - Kalohori aqueduct collects water from 
boreholes in the aquifers of the same name, consists of 
steel pipes, and operates using gravity.

Water from the Sindos - Kalohori aqueduct, via a bypass 
which has been built, first passes through the sedimen-
tation tank and ends up at the local pumping station 
which can bolster water levels in relevant tanks or pump-
ing stations. It is used primarily during the summer to 
top up the water supply system.

PUMPING STATIONS AND TANKS

During 2021 the process of maintaining - repairing - seal-
ing a number of storage tanks at EYATH S.A.'s external 
water supply aqueduct commenced. This continued in 
2022 on a pilot basis, with a contract for the repair and 
sealing of various water supply tanks being signed. 
Some of these works have already been completed. 
During the year ended the mechanical and electrical 
equipment for a number of water supply pumping sta-
tions was modernised and upgraded to ensure uninter-
rupted supply to the system and to improve SCADA for 
the specific water supply system.

Moreover, in 2022 EYATH prepared its own standardised 
design for modern fencing with particular specifications, 
and a standardised study to safeguard those facilities 
(pumping stations - tanks) using cutting-edge surveil-
lance and security equipment. The works to implement 
the said designs commenced in 2022 and continue to be 
implemented, and the budget appropriations will remain 
available in 2023.

In addition, during 2022 the contract was signed and the 
project entitled "Repair of damage to the load-bearing 
structure and reinforcement of the foundations of the 
eastern chamber of a large water supply tank in the 
Evosmos area” worth €516,109.56 (excl. VAT) to restore 
operation, was launched. 

EXPANSION OF OPERATIONS INTO NEW AREAS

Thessaloniki Water Supply & Sewerage Co. S.A. 



44

EYATH S.A.'s expansion, involving the supply of water 
to new areas, is part of a wide-ranging development 
policy the Company has adopted, while plans are being 
made for it to cover other urban areas such as Nikopoli 
(in Stavroupoli), Anthokipi (in Polichni) and Echedoros. 
During 2022, the possibility of relocating and building 
water supply pipelines of a total length of 10 km was 
examined. Additionally, EYATH S.A. is currently examin-
ing water supply projects, some of which have already 
commenced and will meet the needs of the University 
Children's Hospital to be built with a donation from the 
Stavros Niarchos Foundation (SNF) in the Filyros Munici-
pal District of the Municipality of Pylea-Hortiatis.

WATER SUPPLY - TREATMENT OF WATER

Thessaloniki Water Treatment Plant on the Aliakmon 
River (the Refinery)

The Thessaloniki Water Treatment Plant treats surface 
water using cutting-edge methods that render the water 
hygienic and fit for drinking. The facility can at present 
treat 150,000 m3/day. Water is transported from the 
Aliakmon Dam (Veria) to the water treatment plant via a 
canal and sealed pipes. The facilities cover around 25 ha.

The average annual quantity abstracted to supply water 
for Phase I projects will be 109.5 million m3 (or 3.5 m3/s), 
which accounts for 3.4% of the average annual flow of 
the Aliakmon River. In addition, the existing EYATH S.A. 
water supply springs offer the system the flexibility 
needed, so that abstraction at the Thessaloniki Water 
Treatment Plant can be adjusted to suit other water 
regulation/management needs (power generation, irri-
gation, ecosystem requirements).

The main stages in treating drinking water are as fol-
lows:

• initial pH adjustment by adding CO2,

• pre-ozonisation,

• rapid stirring by adding flocculants,

• flocculation - sedimentation in special round tanks,

• filtering through sand beds using gravity,

• ozonisation with the option to add hydrogen peroxide,

• absorption and biodegrading of organic materials in 
carbon beds,

• final pH adjustment by adding slaked lime,

• final decontamination of water using chlorine gas up-
stream from the water storage tank.

The production process is automated to a very high de-
gree and includes a large number of on-line instruments 
which constantly record operational parameters and 
water characteristics in various stages (supply meters, 
pH meters, conductivity meters, turbidity meters, residu-
al chlorine meters, ozone, etc.). In addition, online Total 
Organic Carbon (TOC) measurement instruments have 
been installed and have been in operation at the Thes-
saloniki Water Treatment Plant's entry tank D2 since 2021 
to identify qualitative changes in the Aliakmon River's 
water. Signals from these instruments are sent to the 

facility's control centre where a mimic diagram of all
 programmable logic controller (PLC) systems is in-
stalled.
Using the SCADA employees:

• record and constantly check water characteristics in 
various stages of treatment.

• check that individual units and pieces of equipment are 
operating properly.

• make changes to operational parameters to optimise 
the procedure.

• ensure that the water leaving the Thessaloniki Water 
Treatment Plant is of excellent quality.

The Thessaloniki Water Treatment Plant also has chemi-
cal process storage, preparation and dosing units (CO2, 
sulphuric acid, polyelectrolytes, aluminium sulphate, 
chlorine and lime) and a sludge treatment line for sludge 
produced in the flocculation -

sedimentation (thickening and mechanical dehydration) 
tanks, a line for treating wash water which includes a 
special solids removal unit, rainwater, water, sewage, 
fire-fighting networks and other support facilities.
The installed capacity is around 1400 kW and is sup-
plied by the network; there is also a backup generator 
installed.

The project budget of €20 million was financed entirely 
by the Public Investments Programme via the EU Cohe-
sion Fund, under the aegis of the Greek Ministry of the 
Environment, Planning & Public Works and was complet-
ed at the end of 2002.

The trial period and 18-month pilot operation period for 
the facility were managed by the designer-builder under 
the supervision of the Project Construction Inspection 
Directorate and was completed on 25.2.2005 (when final 
acceptance of the whole project took place).

EYATH S.A. formally acquired the Thessaloniki Water 
Treatment Plant upon administrative acceptance of the 
project for use from the Project Construction Inspection 
Directorate/Ministry of the Environment, Planning & 
Public Works on 7.3.2005.

Ministerial Decision No. 41253/ΕΚΟ 632/12.9.2008 ap-
proved the delivery - acceptance report transferring 
ownership to the body governed by public law by the 
name of EYATH FIXED ASSETS of the properties in the 
project entitled "Thessaloniki water supply from the 
Aliakmon River.

 Design, Build and Operation of Phase 1 of the Refinery".

In September 2022 the construction agreement for the 
project entitled "Construction of an extension to the 
Thessaloniki Water Treatment Plant - Phase A2" was 
signed, with a budget of €21,703,562.15 (excl. VAT) so that 
the facility's capacity (currently 150,000 m3 a day) could 
be increased to 300,000 m3 a day. That project has been 
included in the Central Macedonia 2014-2020 Operation-
al Programme (MIS Code: 5028173) by means of Decision 
No. 4391/2-8-2018 of the Central Macedonia Regional 

2022 Annual Report



45

Governor. The project commenced in 2022.

Water Treatment Plant Operations & Maintenance 
Department

The Water Treatment Plant Operations & Maintenance 
Department ensures that the Thessaloniki Water Treat-
ment Plant operates without problems and in particular 
it provides:

Supervision of operation of the Thessaloniki Water 
Treatment Plant based on the engineering design, 
subsequent studies and the specifications from time to 
time.

Supervision of Thessaloniki Water Treatment Plant main-
tenance in accordance with the facilities maintenance 
schedule and the applicable specifications. Evaluation/
handling of failures and monitoring thereof.

Sampling daily to carry out lab tests at the entrance to 
the Thessaloniki Water Treatment Plant, at intermedi-
ate processing stages in accordance with the specific 
programme and at the outlet, and for surface water 
from the Aliakmon River on a weekly basis or whenever 
required by the various areas the river flows through.

In 2022, a total of 53,066,467 m3 of surface water from the 
Aliakmon River was treated and 50,440,810 m3 of drinking 
water were released from the facility for consumption at 
an average daily rate of 138,194 m3, which meets all the 
requirements of the applicable legislation (Joint Ministe-
rial Decisions No. Υ2/οικ.2600/2001 and No. Γ1(δ)/ΓΠοικ.
 67322/2017 (GovGaz 3282/19.9.2017) for drinking water 
with an average turbidity at the outlet of 0.091 NTU.

WATER CHLORINATION (Chlorination Team)

The Chlorination Team is part of the Water Treatment 
Plant Operations & Maintenance Department.

To more effectively safeguard the quality of drinking wa-
ter from a microbiological aspect, a sodium hypochlorite 
solution (NaOCl) is used for decontamination at central 
pumping stations round the clock throughout the year.

There are chlorination plants at the company's various 
pumping stations. With the exception of water collected 
from certain boreholes, treatment is limited to chlorina-
tion before water is introduced to the distribution sys-
tem. It is also disinfected using anhydrous liquid chlorine 
at the Thessaloniki Water Treatment Plant. Pre-chlorina-
tion is carried out in the sedimentation tank.

During 2019, a specially planned transition at the Den-
dropotamos pumping station from chlorination using 
anhydrous liquid chlorine to chlorination using sodium 
hypochlorite solution was completed.

The Chlorination Team carries out testing for residual 
chlorine from disinfection in the distribution network.
 Free chlorine residual content is continuously present 
and is detected at the very end points of the distribution 
network with a minimum concentration limit of 0.2 mg/l 

of free chlorine residual content in accordance with San-
itary Decree YM 5673 (GovGaz 5/B/9-1-1958) on disinfec-
tion of the water in the water supply.

Thessaloniki Water Supply & Sewerage Co. S.A. 



46

Water Treatment Plant Laboratory Department

From 2.2.2018 onwards, the Thessaloniki Water Treat-
ment Plant laboratory has not been included in its 
operating agreement as it is wholly operated by EYATH 
personnel. Pursuant to EYATH S.A.’s Board of Directors 
Decision 636/2020, in December 2020 and April 2021, 
the Drinking Water Laboratory Testing Department 
was relocated from a rented space on the 2nd and 4th 
storey at 8 Ploutarchou Str., to the Thessaloniki Water 
Treatment Plant’s Laboratory facilities.

Laboratory Control of Drinking Water Section

The former Drinking Water Laboratory Testing Depart-
ment has now been brought within the Drinking Water 
Laboratory Testing Section, which schedules and or-
ganises daily tests and samples of drinking water from 
EYATH S.A.'s distribution network and water from water 
abstraction sources, complying as a minimum with the 
company's legislative obligations.

The Water Treatment Plant Laboratory Department:

1. Monitors the quality of drinking water. Drinking water 
quality is monitored in accordance with the applica-
ble JMD in force, No. Γ1(δ)/ΓΠοικ. 67322/2017 (GovGaz 
3282/19-9-2017) on the quality of water for human con-
sumption, in compliance with the provisions of Council 
Directive 98/83/EC of 3 November 1998 as amended by 
Directive (EU) 2015/1787 (OJ L 260, 7-10-2015).

2.  Carries out lab tests at the entrance to the Thessa-
loniki Water Treatment Plant, at intermediate process-